P.003/00:

(FRY)

OBI Kamenz

15/08/2010 09:50

p—— S5 i ia

REPAIR PARTS

11:HiP 36" TRACTOR :~ MODEL NUMBER UM1136A

MOWER DECK




15/04/72010 09:5] GBI Kamenz (FAX) p. 004700

REPAIRPARTS ~ - . = |- » = ..

AT HP 36" TFIACTOH am MODEL NUMBER UM11 SGA
MOWER DECK
KEY PART. ‘DESCRIPTION
+. . NO. NO. .
-1 140084 Sprlng, Mower Clutch
.2 122052X Spacer, Retainer
3 73800600 Nut, Lock Hex w/Wsh 3/8+16  « '
.4 130840 Brake Assembly, -
5. 181251 . Guide, Belt, Idlar
€ 121316X - Pulley, Flat, Idler !
7 72110618 Bolt, Carriage 3/8-16 x 2-1/4
8 18131410 Washer 13/21 x 7/8/x 10 Gauge
-9 140092° Arm Assemnbly, Idler, Mower i
10 72140610 Bolt, Carriage 3/8-16 x 1-1/4
11 .130841 .. - Rod, Brake o e
12 127356 Bracket. Lift, Rear, R.M.

13 72140505 Bolt,-Carriage 5/16-18x 548 =
14 73800500 Nut, Lock Hex w/ins| 5/16-18 .-

" 16 127357 ' Bracket, uﬂ. Rear, LLH.
w0 116 140645 Keeper, R.H. TUV L s WA
17 128508 - Link Assembly Mowpar Stabilizer
18 128511 Fin, Driva. .
: 19 . 127380 Eracket Assambly, ront |
K20 140101  Blage . :
21 140286 -+ Washer, Mardenad _ .
22 10030600 - Washer; Lock 3/8 . T
23 850857 Bolt - o}8~24x1 1:’4c=rad93 Lot
24 140329 Strippar . _
25 138778 Screw Thdrol. Hex Haad
26 1280863 Washer ,150 Thiek
27 129883 - Housirg-Assambly
28 129207 Pulle Mandre!
29 137266 Iangelock 9/16 :
30 138631 Bracket Assembly, Deflector

31 17490508 Screw, Hex Washer tHead, Thd.,‘ﬁoll
_' : 5/16-18 x 1/2
32 122051X Amm, Support, idier, Mower
33 139083 Deflector
38 121980X Rod, Hinge |
37 123713X Spnn Torsion, Deflector
38 105304X - Cap,.Slesve oo
39 . 19111018 ‘Washer 11:’32x5!8;16 Gauge

40 110452X .~ PushNut
~]<41 131284 V-Beit : 2
72 79171616 Washer 11/32x 6/8 48 Gauge -
43 3146R- Retainer, Spring . |
, 44 - 140810 Keeper, L. TUV ;
ko 45 110485X°  Bearing - -
.. 46 128774 ° " Housing, Mandrel Ventad
cr 47 129895 | Beart ng‘l
ot 48 137848 -Saafs andrel (Includes: Key Number 47)
Cae . 48 1133843 © Washer, Hardened _
- 50 M720305016 Boit Rd.Hd Sq Nk-M5 X 0,8-X 16 mm
51 136383 . Guard, Deflector Mower 38" TUV . -
52 19070718 - Washer7/32x 7/16 X 18 Ga, .. '
‘53 M730705000 Nut, Acorn M5 X 0.8 ¢ K
54 136271 - .Plate, Arm Idler TUV.
== 130794 Mandrel Assembly (Includes Key No.'s’
- ' : 21.23, 26, 25 and 45-48)
. : 1= 142114 . Mower Dack, Complete

. HMARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

21 ol

04.2010 I‘?J:':’:‘;:‘: I.-@, I@F*l’ﬂpfd]ll]ﬁh






